
OFFICIAL NOTICE AND AGENDA 
 

There will be a Regular Meeting of the City of Stoughton Utilities Committee on Tuesday, 

January 19, 2016 to be held at 5:00 p.m. in the Edmund T. Malinowski Board Room of the 

Stoughton Utilities Administration Office in the Stoughton Utilities Building, 600 S. Fourth 

Street, Stoughton, WI 53589.   

 

AGENDA: 

Call To Order. 

Stoughton Utilities Committee Consent Agenda.  (All items are considered routine and will 

be enacted upon by one motion.  There will be no separate discussion of these items unless a 

Stoughton Utilities Committee member so requests, in which event the item will be removed 

from the consent agenda and be considered on the regular agenda.)  (Action.) 
[...]
I have been working with Mayor Olson, Human Resources and Risk Management Director Amy 


Jo Gillingham, the Stoughton Personnel Committee and the Stoughton Common Council to 


provide reorganization through the creation of a Utilities Billing and Metering Specialist position 


and a Utilities Electric System Supervisor position.  


 


cc: Sean O Grady - Stoughton Utilities Operations Superintendent 


 Kim M. Jennings - Stoughton Utilities Finance and Administrative Manager 


 Brian G. Erickson - Stoughton Utilities Electric System Supervisor 


 Brian R. Hoops - Stoughton Utilities Technical Operations Supervisor 


 


 








 
600 South Fourth Street 


P.O. Box 383 
Stoughton, WI  53589-0383 


Serving Electric, Water & Wastewater Since 1886 


 


Date:  January 12, 2016 


 


To:  Stoughton Utilities Committee 


 


From:  Robert P. Kardasz, P.E. 


  Stoughton Utilities Director 


 


Subject: Status Of The Stoughton Utilities Committee Recommendation(s) To The 


Stoughton Common Council. 


 


The following items from the November 16, 2015 Regular Stoughton Utilities Committee 


Meeting were placed on file or acted upon by the Stoughton Common Council:  


 


Consent Agenda: 


 


 Stoughton Utilities Payments Due List. 


 Stoughton Utilities Committee October 19, 2015 Regular Meeting Minutes. 


 Stoughton Utilities September 2015 Financial Summaries. 


 Stoughton Utilities September 2015 Statistical Worksheet. 


 


cc: Sean O Grady 


Stoughton Utilities Operations Superintendent 


 


 


 








 
600 South Fourth Street 


P.O. Box 383 
Stoughton, WI  53589-0383 


Serving Electric, Water & Wastewater Since 1886 


 


Date:  January 12, 2015  


 


To:  Stoughton Utilities Committee 


 


From:  Robert P. Kardasz, P.E. 


  Stoughton Utilities Director 


 


Subject: Stoughton Utilities’ Participation In The Madison Metropolitans Sewerage 


District (MMSD) Adaptive Management Program. 


 


The Adaptive Management pilot program has been proceeding on schedule into 2016 as a 


transition year to the actual program.  An Intergovernmental Agreement is anticipated to 


be considered by the Stoughton Utilities Committee and the Stoughton Common Council 


by March 14 and 22, 2016 respectively.  Stoughton Utilities’ annual cost would be only 


$5,000 per year. 


 


It is requested that the Stoughton Utilities Committee approve the submittal of the 


enclosed “Preliminary Watershed Adaptive Management Request” form to the Wisconsin 


Department of Natural Resources, and recommend it to the Stoughton Common Council 


for approval on January 26, 2016.         


 


cc: Brian G. Erickson 


 Stoughton utilities Wastewater System Supervisor 


 


Sean O Grady 


Stoughton Utilities Operations Superintendent 


 


 







 
City of Stoughton, 381 E Main Street, Stoughton WI  53589 


 
 


RESOLUTION TO THE STOUGHTON UTILTIES COMMITTEE 


 
Authorizing and directing the proper City officials to transmit a preliminary watershed adaptive 


management request for the City of Stoughton Utilities Wastewater Treatment Facility to the 


Wisconsin Department of Natural Resources. 
 
Committee Action: 


 
 


 
Fiscal Impact: None. 


 
File Number: 


 
 


 
Date Introduced: 


 
January 26, 2016 


 


WHEREAS, it is in the best interests of the City of Stoughton for Stoughton Utilities to operate a 


wastewater treatment facility, and 


 


WHEREAS, Stoughton Utilities has prepared a preliminary watershed adaptive management request for 


the City of Stoughton Utilities Wastewater Treatment Facility, and  


 


WHEREAS, the Stoughton Utilities Committee met on January 19, 2016 to consider and approve the 


preliminary request to the Wisconsin Department of Natural Resources and recommends approval, now 


therefore  


 


BE IT RESOLVED by the Common Council of the City of Stoughton that the proper city official(s) be 


hereby directed and authorized to transmit the preliminary adaptive management request for the City of 


Stoughton Utilities Wastewater Treatment Facility to the Wisconsin Department of Natural Resources.    


 


 


 


Council Action:         Adopted     Failed Vote     


 


 


Mayoral Action:        Accept     Veto  


 


 


                                             


Donna Olson, Mayor    Date 
 


 


 


Council Action:           Override  Vote     


 
 







DRAFT-(01/02/16)







DRAFT-(01/02/16)







DRAFT-(01/02/16)







A-1 
\\strand.com\projects\MAD\1000--1099\1040\095\Wrd\Report\Attachment A.docx 


Attachment A to Form 3200-139 
Stoughton WWTP Preliminary Adaptive Management Request 


 
Table 1 shows the total maximum daily load (TMDL)-based effluent limits in the Stoughton 
WWTP WPDES permit along with the effluent total phosphorus (TP) concentrations that would 
be required at the design average flow of 1.65 million gallons per day (mgd). Stoughton presently 
uses biological phosphorus removal (BPR) to meet its interim limit of 1.3 milligrams per liter 
(mg/L) and has a chemical phosphorus removal (CPR) backup system. 
 
 


 
 
 
The Wisconsin Department of Natural Resources (WDNR) 2012 Guidance for Implementing 
Wisconsin’s Phosphorus Water Quality Standards for Point Source Discharges states, “…if the 
calculated WQBEL is 0.40 mg/L or less as a monthly average, that limit cannot be achieved 
without the addition of filtration or equivalent technology.” Furthermore, Wisconsin 
Administrative Code Chapter NR 217 implicitly suggests limits are “stringent” when they are less 
than 0.3 mg/L, since s. NR 217.14 allows s. NR 271.13 effluent limits to be expressed as an annual 
(or, in practice, 6-month) average when they are less than or equal to 0.3 mg/L. The recently 
published Substantial and Widespread Adverse Social and Economic Impacts of Wisconsin’s 
Phosphorus Regulations, by the Wisconsin Department of Administration and WDNR, 
October 6, 2015, assumes single-stage tertiary filtration will be required for WWTPs that have 
effluent TP limits in the 0.1 to 0.5 mg/L range. 
 
A presentation on phosphorus removal technology update at the 2014 Wisconsin Government 
Affairs Seminar by Samuel Jeyanayagam, PhD, P.E., BCEE, indicated reliable removal of TP to 
less than 0.5 mg/L requires some form of tertiary treatment in addition to BPR and/or CPR. This 
is related to the importance of removing effluent TSS which can contain up to 12 percent TP. A 
presentation on low effluent phosphorus limits at the 2010 Wisconsin Government Affairs Seminar 


Month 


Monthly Average TP 
Effluent Limit Load 


(lbs/day) 


Monthly Average TP 
Effluent Concentration 


(mg/L)1 
January 4.3 0.31 


February 5.6 0.41 
March 4.9 0.36 
April 5.3 0.39 
May 5.2 0.38 
June 5.3 0.39 
July 5.1 0.37 


August 4.6 0.33 
September 4.9 0.36 


October 4.1 0.30 
November 4.0 0.29 
December 3.9 0.28 


 
1Calculated at design average flow of 1.65 mgd. Not included in WPDES Permit. 
 
 
Table 1 WPDES Permit TP Effluent Limits  


DRAFT-(01/02/16)







A-2 
\\strand.com\projects\MAD\1000--1099\1040\095\Wrd\Report\Attachment A.docx 


by Glen T. Daigger, PhD, P.E., BCEE, NAE, indicated that effluent TP is highly variable, even at 
the best performing WWTPs. Dr. Daigger noted the reliability of achieving effluent limits is very 
dependent upon the averaging period for the limit (i.e., it is much easier to meet a particular TP 
limit expressed as an annual average than a monthly average) and that low effluent phosphorus 
generally requires multistage treatment or membrane filtration. Copies of these presentations and 
additional references are available upon request.  
 
As alluded to in the Daigger presentation, WWTP design must target effluent concentrations that 
are lower than WPDES limits to provide a margin of safety for variable weather, flow rates, and 
wastewater characteristics. As an example, a 2008 Municipal Environmental Group survey found 
WWTPs that were designed to meet a 1 mg/L monthly average limit or higher had annual average 
effluent phosphorus concentrations of 0.6 mg/L.  
 
Stoughton Utilities believes tertiary treatment (filtration or an equivalent technology) will be 
required to consistently and reliably meet the TMDL TP limits, for the above general reasons and 
for the following specific reasons: 
 


1. For 11 months of the year the phosphorus limits will be less than 0.4 mg/L, and 
for three months of the year the limits will be less than or equal to 0.3 mg/L at 1.65 
mgd design average flow. 


 
2. Stoughton’s internal planning indicates the design average flow of 1.65 mgd may 


be exceeded as early as 2026. The projected 2035 design average flow is 2.10 mgd, 
which would result in effluent phosphorus limits in the range of 0.22 to 0.32 mg/L. 


 
3. Although some WWTPs in the state may be able to achieve phosphorus 


concentrations less than 0.4 mg/L without tertiary treatment, Stoughton’s WWTP 
may be less able to do so because of: 
 


o Smaller size of WWTP, with a smaller and less sophisticated staff focusing on 
operation and maintenance not theory or innovation. 


o Use of BPR, which is less stable and consistent than CPRand can result in a higher 
phosphorus content in the effluent TSS. 


o Potential for industrial customers to discharge compounds that inhibit BPR, 
compounding the issue of a less consistent effluent quality.  


 
4. Providing for a margin of safety, a professional engineer designing a system to meet 


a 0.28 mg/L TP limit might target a design monthly average effluent concentration 
closer to 0.2 mg/L, which would certainly require tertiary treatment. 


 
 
 


DRAFT-(01/02/16)







B-1 
\\strand.com\projects\MAD\1000--1099\1040\095\Wrd\Report\Attachment B.docx 


Attachment B to Form 3200-139 
Stoughton WWTP Preliminary Adaptive Management Request 


 
The Stoughton WWTP provides advanced secondary treatment of wastewater. The WWTP is 
designed for a daily average flow of 1.65 million gallons per day (mgd) and a peak hourly flow of 
4.13 mgd, an influent biochemical oxygen demand (BOD) load of 2,655 lb/day, and a TSS load of 
3,230 lb/day. Since the WWTP was built in the mid-1970s, the activated sludge system has 
undergone modifications to achieve biological phosphorus removal (BPR). A hydraulic expansion 
was also completed to provide a peak hourly flow capacity of about 5.76 mgd for most of the unit 
processes and WWTP conveyance facilities. The WWTP has not been formally rerated based on 
those upgrades.   
 
After influent pumping, preliminary treatment consists of mechanical fine screening and aerated 
grit removal. Process return flow (PRF) joins the preliminary effluent and then flows through three 
rectangular primary clarifiers. Primary effluent (PRE) flows to the aeration tanks, which remove 
BOD and use the anaerobic/oxic (A/O) process to achieve BPR. The PRE is split with a small 
fraction going to a preanoxic zone and the remainder to the anaerobic zone of the A/O process. 
The mixed liquor (ML) then enters a three-zone aerobic tank. Blowers and fine bubble membrane 
diffusers arranged in a tapered design provide aeration to the tanks. A positive displacement (PD) 
blower was recently installed for more efficient aeration and the three older centrifugal blowers 
now serve as standby to address peak demands or if the PD blower is out of service. While the 
WWTP was not originally designed for nitrification of ammonia, significant nitrification occurs in 
the aeration tanks when operating conditions are favorable.  
 
Aeration tank effluent ML is split between three secondary clarifiers equipped with inlet 
flocculators and density current baffles. Secondary effluent flows through an ultraviolet (UV) 
system for seasonal disinfection. Effluent then flows to the reaeration tanks, in which a diffused 
aeration system reintroduces oxygen before discharge to the Yahara River. 
 
A backup chemical phosphorus removal (CPR) system is available in case the BPR system is 
insufficient for meeting the interim monthly average effluent phosphorus limit of 1.3 milligrams 
per liter (mg/L). The system consists of totes for chemical storage and two positive displacement 
chemical metering pumps and appurtenances. PRC can be added to the activated sludge aeration 
basins and the ML splitter box upstream of the final clarifiers. Application points were also 
provided at the PRF metering flume and at the primary clarifier influent but were damaged during 
a construction project and are no longer used; staff can feed PRC to the gravity belt thickener 
(GBT) filtrate drain pipe instead. The WWTP staff has only used the CPR system a few times 
during biological treatment process upset conditions and has chosen to use aluminum sulfate for 
the PRC because of concerns with staining and the slightly higher corrosivity of iron-based 
chemicals. 
 
Return activated sludge (RAS) is pumped from the bottom of the secondary clarifiers to the 
preanoxic zone of the aeration tanks where it mixes with a portion of the PRE. The carbon in the 


DRAFT-(01/02/16)







B-2 
\\strand.com\projects\MAD\1000--1099\1040\095\Wrd\Report\Attachment B.docx 


PRE speeds up denitrification of the RAS before the RAS enters the BPR anaerobic zone. Waste 
activated sludge (WAS) is thickened by dissolved air flotation (DAF). Thickened WAS (TWAS) 
and primary sludge (PRS) are anaerobically digested in two mesophilic digesters. Methane gas 
produced in the digestion process is used for digester sludge heating and for heating some of the 
buildings. Digested biosolids are thickened using a GBT and transferred to a liquid storage tank, 
designed to provide 180 days or more of biosolids storage. The storage tank is emptied 
approximately twice a year and the biosolids are land-applied by a contract hauler. Filtrate from 
the gravity belt thickener is returned with PRF to the primary clarifiers. There are no plant return 
flows from the anaerobic digester tanks or biosolids storage tank. 


DRAFT-(01/02/16)







C-1 
\\strand.com\projects\MAD\1000--1099\1040\095\Wrd\Report\Attachment C.docx 


Attachment C to Form 3200-139 
Stoughton WWTP Preliminary Adaptive Management Request 


 
The Phosphorus Operational Evaluation Report, Stoughton Utilities WWTP, Stoughton, Wisconsin 
by Strand Associates, Inc., June 2015, was completed according to WPDES permit requirements 
and submitted to the WDNR June 29, 2015. The OER concluded that the WWTP could not meet 
the TMDL limits without major facility modifications and recommended additional source reduction 
activities and operational improvements. 
 
The Wastewater Treatment Plant (WWTP) Long-Range Strategic Plan Update, Stoughton 
Utilities, Stoughton, Wisconsin, by Strand Associates, Inc., September 2015 was completed for 
the Utility’s use in planning for future WWTP improvement projects. This report included a 
summary of population and commercial/industrial development projections from various sources 
and included a projection of WWTP flows and loadings as shown in the following table. 
 


 
The Strategic Plan Update also included a review of potential regulatory initiatives that could 
impact the WWTP and phosphorus compliance. The following are noteworthy. 
 


1. Total nitrogen (TN) limits are possible within the next decade or so. Depending 
on how stringent the limits are, these may have significant impacts on 
upgrades that need to be performed at the WWTP. It may be possible to 
address at least a portion of the TN reduction requirement along with 
phosphorus and total suspended solids (TSS) through the Yahara WINs 
program. Alternatively or additionally, TN can be removed at the WWTP using 
biological nitrification-dentrification processes. An external carbon source such 
as methanol or a high-carbon, low-nutrient wastewater may be required for 
denitrification to meet effluent limits below around 8 mg/L. 


 
2. Revised ammonia criteria or eventual rerating of the WWTP to increase the 


WWTP’s design flows may result in lower effluent ammonia-nitrogen limits in 
the future. New ammonia limits may require modifications of the outfall, pH 
adjustment, or possibly increased nitrification capabilities. 


 
3. Programs and regulations related to phosphorus and nitrogen in surface 


waters and groundwater may reduce the allowable biosolids application rate 
or may make land application site criteria more restrictive. This may result in 
the need for more land and/or longer hauling distances over the next several 
years and associated higher disposal costs. 


DRAFT-(01/02/16)













		2.pdf

		AM Request Form-Stoughton 01.02.16

		Attachment A

		Attachment B

		Attachment C





		Request1: Off

		Request2: Yes

		Facility Name: Stoughton Utilities Wastewater Treatment Plant

		WPDES Permit No: 0020338-08

		City1: Stoughton

		City2: Stoughton

		Facility Address: 700 Mandt Parkway

		ST1: WI

		ZIP1: 53589

		Receiving Water: Yahara River

		Last Name: Kardasz

		First Name: Robert

		MI1: P

		Phone: 608-877-7423

		Street Address1: 600 South Fourth Street

		FAX Number: 608-873-4878

		ST2: WI

		ZIP: 53589

		Email address: rkardasz@stoughtonutilities.com

		50 of total P contribution: 

		WAC1: 

		E/S1: Rock River Basin TMDL Report

		2 WQBEL Requires Filtration s NR 217182c: 

		WAC2: 

		NPS1: Yes

		NPS2: Off

		Filtration1: Yes

		Filtration2: Off

		Plan1: Off

		Plan2: Yes

		E/S2: See Attachment A (limits <0.4 mg/L)

		3AM Plan s NR 217182d: 

		WAC3: 

		E/S3: Please refer to the Yahara WINs AM Plan, of which Stoughton is a part.

		Facility Operation:                         Average TP, mg/L      Year          Influent     Effluent       2012            6.0           0.56       2013            6.5           0.59       2014            5.6           0.51

		2: 

		Facility Operation:      See Attachment B.



		3 Previous Studies  Reference or attach any facility planning or evaluation study that evaluated facility performance:       See Attachment C.

		Watershed: 

		Percent Contribution of Applicant Discharge: 

		Action Area (include map): 

		Watershed Characteristics and Timeline Justification: 

		Key Proposed Actions: 

		Key Goals and Measures for Determining Effectiveness: 

		Partners: 

		Funding Sources: 

		Print or type name of person submitting request: Robert P. Kardasz

		Title: Utilities Director








 


600 South Fourth Street 
P.O. Box 383 


Stoughton, WI  53589-0383 


Serving Electric, Water & Wastewater Since 1886 


 


Date:  January 12, 2016 


 


To:  Stoughton Utilities Committee 


 


From:  Brian R. Hoops  


  Stoughton Utilities Technical Operations Supervisor 


 


Robert P. Kardasz, P.E.  


Stoughton Utilities Director 


 


Subject: Stoughton Utilities Round-Up Program. 


 


On February 20, 2006, the Stoughton Utilities Committee approved the Round-Up Program for our customers.  


Under this program, when a Stoughton Utilities customer voluntarily enrolls, they agree to “Round-Up” their 


utilities bill to the next highest dollar amount.  A summary of the tax-deductible contribution is provided on the 


customer bill each January.  Each of the current 330 program participants will contribute an average of $6.00 per 


year, and funds will be raised each year to be awarded by the Stoughton Utilities Committee bi-annually to 


qualifying applicants that register with us to allow our customers to support local charities, and individuals.   


 


On July 14, 2008, the Stoughton Utilities Committee established the following additional qualifying criteria:  


Qualifying applicants include individuals providing community service, community service organizations, 


organizations providing disaster relief, educational organizations, organizations providing service to youth, and 


advocates for the environment; such applicants must apply or reapply annually in writing; and such applicants 


may only be eligible as a recipient once each calendar year. 